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Report text: 4 pages
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Appendix B for product photos: 1 page

Appendix C for Revision page: 1 page

Fresti;.\g&;:"‘

Testing Laboratory name ............... Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

Address............ccecceeeveeeeeeeennenn....... . Block E, No.7-2 Guang Dong Software Science Park, Caipin Road,
Guangzhou Science City, GETDD, Guangzhou, China

Testing location..................................  Same as above

Applicant’'s name............................. :  Changzhou Shuangou Flooring Co.,Ltd.

Address..........ccccocccvviivvenn.... 8% Hengceui Road,Economic Development District, Changzhou

City,Jiangsu Province

Test specification:

Standard..........cccoccooeeeererierierniennns. EN13501-1:2007+A1:2009

Non-standard test method.............. : NA

Test item description ..................... A2 Grade Fire-Resistance Aluminum Composite Panel
TradeMark........... ... ... =

Model and/or type reference.............. XMA2FR-50450

Manufacturer ....................................._ Changzhou Shuangou Flooring Co.,Ltd.

Rating(s) .. .. e . Reaction to fire classification: A2-s1, dO

Summary of testing:

The submitted samples were tested and results were listed in text.

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch
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Guangzhou, China
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Page 2 of 8 Report No.: 130507075GZU-001

Possible test case verdicts:

- Test case does not apply to the test object................. N/A

- Test object does meet the requirement.................... . P (Pass)

- Test object does not meet the requirement................ F (Fail)

Testing

Date of receipt of testitem .........ccccceeeceeeiiecineeeeel. May 7, 2013

Date (s) of performance of tests ..............cccc.............. May7,2013 to July 5, 2013

General remarks:

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's
responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to
the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is
authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for
the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test
results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or
has ever been under an Intertek certification program.

"(See remark #)" refers to a remark appended to the report.
"(See Appendix #)" refers to an appendix appended to the report.
Throughout this report a comma (point) is used as the decimal separator.

When determining the test result, measurement uncertainty has been considered.

The clause which indicated with * is the subcontract test item.

General product information:

Submitted samples are A2 Grade Fire-Resistance Aluminum Composite Panel, model name is XMA2FR-
50450, measured thickness is about 4,2mm, and mass per unit area is 7,9kg/m’.
Its end use application: external and internal decorative.

Detailed photos refer to Appendix A.
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Performance test

Item Requirement - Test Result - Remark Verdict

Reaction to This test is conducted as per EN 13150-

fire 1:2007+A1:2009 Fire classification of construction
products and building material — Part 1:
Classification using data from reaction to fire tests.
And the test methods as following:

1. ENISO 1716-2010, Reaction to fire tests for
building product — Determination of the heat of

combustion. Fire behaviour : A2
2. EN 13823:2010 Reaction to fire tests for SRR Poducigs &
Flaming droplets: d0
building products — Building products excluding | Reaction to fire classification:

A2-s1, dO

floorings expose to the thermal attack by a Toct tadnhsiiias b 1

single burning item.
Mounting and fixing:
Calcium silicate board, with its density approximate
900 kg/mz, thickness 9mm, is as the substrate. The
test specimens are fixed mechanically to the
substrate with no cavity behind it. No joint in the
long wing of the specimen.

Note 1: This classification for the submitted sample as described in above is valid for the following end use

condition:
---—-with mechanically fixing
----No joint
----No an air gap
2: This classification is valid for the following product parameters:

---—--Characteristics are described in above of test result.
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Table 1 Test results

Report No.: 130507075GZU-001

Test method Parameter Number of tests Results
PCS=< 3.0MJ/kg ® 1.16
PCS< 4.0MJ/m?® 0
EN ISO 1716 3
PCS< 4.0MJ/m?¢
PCS=< 3.0MJ/kg © -—
FIGRA (W/s) 6.3
LFS < edge of specimen Yes
THRgoos (MJ) 0.83
EN 13823 3
SMOGRA (m?%s?) 0
TSPeg0s (M?) 9.4
Flaming particles or droplets No

dkkkkkkkkkkhkhkkkkkhkkkhhkkhkkhhkhhkhkdhkhhhkkhkkkk khkkkkhkkhkkkkhkhkhhkhhkhhkhkhkhhhkhhhhhhhkhhhkk
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Appendix A

Report No.: 130507075GZU-001

Classes of reaction to fire performance for construction products excluding floorings and linear pipe

thermal insulation products

Class Test method(s) Chssificationcrite ria Additional clssification
A T230%, and
EMISO 1482 ® and A FE &0, and
t=0(i.e. no sustaired flaming)
A PC3=2 O0MIkg® and
P82 Mg B¢ and
EN IS0 1716 e
PCS=1 4hilim™ = and
PCEs2 ohdikg ©
A T=80°C, and
ENISD 1482 *
N A KE &G, and
=20 s
and | PCS=3.0MIkg ™ and
PCSz4.0MIim® B and
A2 EM IS0 1716 i
PieS=4. 0kdlim and
PCB=3.0MJIkg *
FlizR A1 200Mfs and MR R
moke production "and Flamin
EN 3323 L FS< edge of specimenand gt 9
dropletsiparicles 2
TH = 7. 80
Fliz A1 20W s and
EM 13523 and LFES=edge of specimenand Smoke production fand Flaming
B THR .= 7. 501 droplets/particles ?
EN IS0 14925-2"
Fs=1 80mm within 60 5
Exposure =303
FIGRA=280W s and
EM 13523 and LFS=edye of specimenand o ;
smolke production "and Flaming
C THRE00s=15M] j
droplets/paricles 2
ENI3S0 4925-2° i
Fz=4 60mm within 60 5
Exposure =305
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Page 6 of 8 Report No.: 130507075GZU-001

Chss Te st method(s) Clagsification criteria Additioral classification
EM 13523 and FIGRAS TE0W s Smoke production’ and
D EM IS0 11528-27 S Flaming dropets/patick s
Fa=180mm within 60 s i
Exposure =303
EMNI3D 11925.2° _ e = ey
= Fs=4 80mm within 20 & flaming droplets/paricles ™
Exposure =165
E Mo perormance determined

* For homegenecus products and substantial comporents of non-homoge reous products.

® For any exterral non-substantial comporent of non-homogeneous products.

® Ate rratively, any external non-substantial compone it havinga PCS = 2,0 MR | provided that the product
satisfie s the following criteria of EN 13823 FIGRA = 20 Wis, and LFS < edge of specimen, and THFRg. =
4 00, and s1, and do.

dFor any intermal non-substantial comporent of non-homogeneous products.

* For the productas a whole.

Finthe last prase of the developme it of the te st procedure, modifications of the smolke measurement system
have heen infroduced, the effect of which needs furthe r investigation. This may re sult in a modification of the
limit values andior parameters for the evaluation of the smolke production.

51 = SMOGRA = 30m%'s® and TSPuge = 501 ; 52 = SMOGRA = 180mfs® and TSPya. s 200m% 53 = not 54
ors2

9d0 = Mo flaming droplets! particles in EM 1 3523 within 600 s,

1 = no flaming droplets! partice s persisting longer than 10 s inEN 13523 within 600 5,
d2 = notdd or di.
lgnition of the paperin EN 150 11928-2 results ina d2 classification.
" Pass = no ignition of the paper (no classifization);
Fail = ignition of the paper (d2 chssification).

U r conditions of surface flame attack and, if appropriate to the end-use application of the product, edge

flame attack.
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Appendix B

Product photos

Report No.: 130507075GZU-001

B.1: Before test

B.2: After test

B.3 Before test

B.4 After test

******************************************End of page***************************************
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Appendix C

Revision history

Revision No. Date Author Reviewer

Original July 5,2013 \Tm/{é;l/}/wo Todt Der)
= U
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